

Heskins Ltd T/NET Tenura Non-Slip Fabric data sheet

LRV Test Results

Material/Colour	Av. LRV	Range
T/NET RED	20.78	3.61
T/NET BLUE	7.9	0.95
T/NET BEIGE	30	5.64
T/NET WHITE	57	20.76
T/NET BLACK	0.99	1.81

The test procedure follows Lucideon In House Test Method WW22, and complies with the requirements of BS.8493:2008+A1:2010.

All the above data is for reference only.

©Heskins LTD 1997-2022